SiRUSA

Z=H4[E
PARTS LIST

IDL7210




SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7210 01 Date
2023/11/14




Series Parts Group Subclass Remark Page
SiRUSA s
SEQUENCE DL7210 O 1 Date
LIST 2023/11/14
Fr 5% i % % WE (Qty)
Name of parts
Ref.No| new part No. Part name BM1 | BHI
1 {280001001 [N Face plate 1 1
2 1280001002 [ Face plate agsket 1 1
3 |S073184404 B BN MR ET Screw 1/8x44 L=4 1 1
4 1280001004 [z Arm oil shield 1 1
5 1991001005 ERE Rubber plug 4 4
6 1991001006 SHATBRARIE F 22 Rubber plug 1 1
7 1991001007 —HR B4R Thread guide rod 1 1
8 1S094762809 1B EINIEET] Screw 3/16x28 L=9 11 11
9 1280001009 BEN Side plate 1 1
10 (280001010 1% B My A Gasker 1 1
11 (280001011 R P 5 Face plate 1 1
12 1991001012 ZE e Safety lable 1 1
13 281001013 FEEFAH A Machine cover 1 1
281001013D  [#%#%4H{4 Machine cover
14 1991001014 Rl RS FE Rubber plug 1 1
15 720001015 BIZEIRNI EEXEIRE]  |Screw 1 1
16 (280001076 BISERAIE Reverse feed lever stopper 1 1
17 (991001017 TS FLEE Rubber plug 1 1
18 991001018 HIIEIREOFL) Magnet cord rubber 1 1
991001018-1 |[ZE4iiEmE= (3FL) Magnet cord rubber 1 1
19 (280001019 NI AR B AA 1R Thread tension asm 1 1
19-11991001019-1  [/\NFRAGHRET Small clip line screw 1 1
19-21991001019-2  [/\NARAG B4R Thread tension guide 1 1
19-3 [991001019-3  [/\NHe4RHG Thread tension disk 2 2
19-41991001019-4  [/\Aeag s Thread tension spring 1 1
19-5 (280001019-5  [/\NAR4REERT Thread tension nut 1 1
20 [S114374006 INRRGRAH S ZEEE]  [Screw 1 1
21 1991001021 HhagfEE Thread take-up lever cover 1 1
22 [S094762806 HhaRfse EEET Screw 3/16x28 1.=6 1 1
23 1991001023 154580 Arm thread guide right 1 1
24 [S074374006 AR IEET Screw 11/64x40 1L=6 1 1
75 281001025 AR ERAH Thread tension asm 1
281001025H  [#eagesaH Thread tension asm 1
25-1281001025-1  [A4piZRE Tension nut 1 1
25-21991001025-2 |#43 &R Rotating stopper 1 1
953 991001025-3  |ARR4REE Rotating stopper 1
991001025—3H |Ae4psas Rotating stopper 1
25-4991001025-4  |FcLsu ikt Thread tension disk 1 1
25-5[991001025-5 |54t Thread tension disk 2 2
25-6[991001025-6 | FR4RIEET Tension post 1 1
957 091001025-7 |Hk4R=E Take—up spring 1
991001025H-7 |Hk4Rss (&R Take—up spring
25-8[991001025-8 |45 Tension post socket
25-9 [S143574005 | FRARIRLHEX[EHEFT Screw 9/64X40 1=5.5
1 | 2 | 3 | 4 5




Series Parts Group Subclass Remark Page
SirUSA 2/3
SEQUENCE DL7210 O 1 Date
LIST 2023/11/14
25-10[991001025-19 [OFIPE O ring 1 1
26 [S115952811 HEAG PR BXEET Screw 15/64x28 1L=7 1 1
27 [LAL1137 PAGRET Tension releasing 1 1
E1711 gl CHERVABES) Throat plate 1
28 1991001028H  |§t#k (KETHEESRHER) Throat plate 1
030301022 #tiR B2.6(KJietk/3HEA | Throat plate
29 [280001071 ZEER Safety marking 1 1
30 |S044374006Z |§1HRIZESET Screw 11/64x40 L=6 2 2
31 280001031 Yot YN Arm thread guide left 1 1
32 |S074374006 T4 BINEET Screw 11/64x40 L=6 1 1
33 1991001033 EAR G FLEE Rubber plug 2 2
34 |S094762811 EARIEET Screw 3/16x28 L=11 3 3
35 991001035 HeEtR a4 Slide plate asm 1 1
991001035D  |#EMG4HE: (CRHERS) Slide plate asm
35-1(991001035-1  |#Efk Slide plate 1 1
35 991001035-2  |HEAEES Bed slide spring 1 1
991001035-2D |G ES Bed slide spring
35-3 [S082385602 W EI12 8T Screw 3/32x56 L=2.2 2 2
36 (991001036 JEEAR S AE Bed slide spring 4 4
37 (280001037 LERs Ruler stopper 1 1
38 |S074374006 LR BRI ST Screw 11/64x40 L=6 1 1
39 (991001058 IEAEES Rubber plug 1 1
40 (280001063 FEVEEN R 4R TEHE5E  |Rubber plug 1 1
41 1280001041 gEEa SRAH (- Winder assembly 1 1
41-11991001041-1  |fEFEE4 Ring E4 2 2
41-21991001041-2  |Z4pdhELE Bobbin base 1 1
41-31991001041-3  |%454H Spool 1 1
41-41991001041-4  [ORIFEPY O ring 1 1
41-51991001041-5 | SZ#4PES6 Flat washer 1 1
41-6 (991001041-6 |4 43dG Winding wheel 1 1
41-71991001041-7  |#EETMSXS Screw M5x5 2 2
41-8 1991001041-8 | #% 7 #4FE29 Rubber washer 1 1
41-9 (991001041-9  [#&F 3 L dimaH 4 Shuttle cam asm. 1 1
41-9-11991001041-9-1 |#&, 054 ML iy Shuttle cam 1 1
41-9-21991001041-9-2 [IEETMSX5 Screw M5x5 1 1
41-9-31991001041-9-3 |5, 57 Shuttle clamp shaft 1 1
41-11[{991001041-11 |FEEES6 Flat washer 2 2
41-121991001041-12  |#& P BRER A Shuttle arm handle 1 1
41-13(991001041-13  [#E5TM4X12 Screw 1 1
41-141991001041-14 |$& 57 Bobbin clip 1 1
41-15[991001041-15 |#EETSMA4.76 Screw 2 2
41-16]991001041-16 |#&5RE Bobbin base 1 1
41-17(991001041-17 |4E453ATHF Winding lever 1 1
41-18[991001041-18 |58%E% Spring 1 1
41-19(991001041-19 |g8E% Spring 1 1
41-20{991001041-20 |OFUZ=EFFESS O type sealing ring 1 1
41-211991001041-21 | &% 1 1
42 [MO080500810 |44 a8124T Bobbin screw 3 3
1 | 2 | 3 | 4 5




Series Parts Group Subclass Remark Page

SirUSA 3/3

SEQUENCE DL7210 01 Date

LIST 2023/11/14
43 (991001043 E48 7] Knife 1 1
44 1S093574005 H|a T JUEET Knife screw 2 2
45 1280001045 42 AR 4 BRAH (= Thread tension asm. 1 1
45-1 (280001045-1  |AR4RIEL: Tension nut 1 1
45-2 (991001045-2  |A4RIEET Tension post 1 1
45-3 (991001045-3  |#egpomEEs Tension spring 1 1
45-4 (991001045-4  |Ac48t Thread tension disk presser [ 2 2
45-5(991001045-6  |AH4RiEE;E () Tension nut 1 1
46 721001046 EEpAARR LS Motor cover 1 1
47 |M180500835 |FBHLEE] Screw 3 3
48 |3801202101U  |@iaersmspr o Reverse seam lamp switch 1 1
assembly
49 (280001049 KEEE] Presser bar thread guide 1 1
50 1280001050 S R 2 Switch support for reverse 1 1
seam lamp
51 |S153574006 | K4RA)EEIEST Screw 1 1
52 [S094762806 |4 BrRA G EIRET  |Screw 2 2
53 |S074374007 | =HE4RAJIEST Screw 1 1
54 (991001052 SHARM 2HAAE Oil plate assembly 1 1
55 1S093574016 TGN [E IR ET Screw 2 2
56 1991001056 grEa SR o Bobbin Washer 1 1
57 (600011037 B3 HA A H Grease plate gasket 1 1
58 [280001066-1 |487#1 Wire clip 1 1 1
59 1280001066 AR Wire clip 2 1 1
60 |S094762806  |4p7ciEsT Screw 1 1
61 |M180508020 |EEizeiEsT Screw 1 1
62 |M090300506 JRIZET Screw 4 4
63 (280001074 BRI Inspection sign 1 1
64 1991001062 4RAE Clamp 1 1
65 1991001039 HiE] Pole 2 2
66 1282001040 TR 5 il Modle plate 1 1
1 2 3 4




4

5= |g 2

gl =8| 5
S

'

5

IS

[0]

o

(7]

8

8

=]

wn

g

g QN

(2]

i -

[a
o
h

3 «

5 N

ol
()

C -~
n

_Wn_u
n

L o

n =

29

a




Series Parts Group Subclass Remark Page
SiRUBA s
SEQUENCE DL7210 02 Date
LIST 2023/11/14
795 A 5% X T Name of pars WE (Qty)
Ref.No.[ new part No. Part name BM1 [BH1
1 1991002001 PhARIH AT S 08 5T Screw 15/64x28 1=10.5 1 1
2 1991002002 Phag A5 thread take-up crank shaft 1 1
3 1280003036 R A v PR 1 B Roller felt 1 1
991002004 PhAagE AT 401 thread take-up lever asm 1
4 1991002004H PhagEAT4H4 (JERl Jthread take-up lever asm (heavy duty) 1
991002004D Peapm A : (SRR [thread take-up lever asm
9910020041  [BRARFT take-up lever 1
4-1 (991002004-1H |PkARFT take—up lever 1
991002004-1D | Hk&RHT take—up lever
4-2 19910020042  |BkARIHE AT Pick line connecting rod 1
5 1991002005 PhARATVR & i 2K Needle bearing 2 2
o 991002006 Phas A Needle bar crank 1
991002006H Prar i 28D Needle bar crank (heavy duty) 1
7 1991002007 SHAFIEAT Needle bar crank rod 1 1
8 1991002008 Prag iR c e 2 s8] |Left screw 9/64x40 1=4.8 1 1
9 991002009 SHAF b AR 40 44 Needle bar crank asm 1
870002015H SHAT AR AHA4 (JEEL) |Needle bar crank asm (heavy duty)
9-1 |S127142816  |§HATHIANEL[EEET  |Screw 9/32x28 L=16 1 1
9-2 |S116354006 | PRAR Mt EALIRF]  [Screw 1/4x40 L=6 2 2
9-3 1991002009-3 BB R0 Rubber O ring 1 1
9-4 [S077142815  |$HAFiikiEAriE4T  [Screw 9/32x28 L=15.5 1 1
9.5 991002009-5 SHAF Bl AR Needle bar crank 1
870002015H-1 |&14F Hh 4 Needle bar crank 1
10 (991002010 B O g A A Feed drive eccentric cam asm. 1 1
10-1 [S076354011 |36 kH CofigiE 4T Screw 1/4x40 L=11 2 2
10-2 1991002010-2  [iERBMwColig Feed drive eccentric cam 1 |
11 |S093574006 |15k Coli ZARIEET |Screw 9/64x40 L=6 2 2
121991002012 FEhigE Mainshaft back bush 1 1
13 1991002013 R RS S Oil seal of mainshaft back bush 1 1
14 |S126354004 R Snap ring 2 2
15 1991002015 b pE Thrust collar asm 1 1
16 [S116354006 | |-l Bl b 4T Screw 1/4x40 L=6 2 2
17 {991002017 FHEhprEE Main shaft front bushing asm. 1 1
18 1870002008 i e Bushing intermediate 1 1
19 (991002019 Bhaskrig & Rubber 1 1
20 1991009008 PhAp AT 8 Ly 45% | Thread take-up crank shaft felt 1 1
21 [M140500806 |TF#miEsT Screw 2 2
1 | 2 | 3 4 5




Series Parts Group Subclass Remark Page

SirUSA 2/2

SEQUENCE DL7210 02 Date

LIST 2023/11/14

22 (280002022 Fiify Hand wheel 1 1
23 1991002023 il Main shaft, upper 1 1
24 1991002024 R8N Oil amount adjusting pin 1 1
25 1991002025 iy == 5 B 85078 BB Rubber ring 1 1
26 (991002026 ERMRE MR Thrust collar 1 1
27 |S145952806 | Ll IR ST Screw 1 1
28 1991002028 Wi 25 (A) Connect block A 1 1
29 [M140601008  |jHidifiSehs4T Screw M6x6 3 3
30 991002030 7 (B) Connect block B 1 1
31 [M150601006  |Hidhas (B) [& 2 i2g]  [Screw 3 3
3 991002032 L HE B Ak aH A Motor asm. 1 |
991002032D | F 5 FE HEAH 1 (—4X) |Motor asm. 1 1
33 |M180500822 | EEHELIEIREIMEX22 [Screw 4 4
34 (991002034 Ak IR ET ¥ ) |Washer 4 4
35 |W220801605  |gfkestr A Washer 1 1
W220801605-1  |Hkastren Washer 1 1
36 (870002013 HEHE Oil throttle 1 1




SitUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7210 03 Dato
2023/11/14

34+

13

|

{ANNAN




Series Parts Group Subclass Remark Page
SiRUBA .
SEQUENCE DL7210 03 Date
LIST 2023/11/14
¥ 5% B i % % T Name of parts W (Qty)
Ref.No| new part No. Part name BM1 |BHI1
1 [991003001 SHAF L3 Upper Cap 1 1
2 (991003002 A EE Needle bar bushing upper 1 1
; 991003003 ST Needle bar 1 1
991003003H  [4+4F (kL) Needle bar (heavy duty) 1
4 (9910030046  |4HFFE Bk B Slide block 1 1
| 5 1991003004 SIS Needle rod holder asm. 1 1
6 [S073574007  |sHAFiBertizsT Screw 9/64x40 L=7.5 ! 1
7 1991003007 ST R B4R Needle bar thread guide 1 1
g 991003008 HIFFE Needle bar bushing lower 1
991003008H  |$HFF FE CKheiR) Needle bar bushing lower 1
9 991003010 SHAFIE AR IR Needle bar thread guide 1 1
030302025  [SHATifAR TR (99118E7) |Needle bar thread guide
10 [S083184405  [HkstizsT Screw 1/8x44 L=4.8 1 1
— 1 991014011 5t DBx1  14# Needle DBx1 #14 1
991003011H-5 [#£%} DPx5 20# Needle DPx5 #20 1
121991003012 Ax st ad 14 Gear pinion asm. 1 1
12-1 1991003014 A s Gear asm. 1 1
12-2 [S116354008 A BB ST Screw 1/4x40 L=8 2 2
12-3 (991003016 B i [ A i Pinion asm. 1 1
12-4 {S116354008 Ar v B R 5T Screw 1/4x40 L=8 2 2
12-5 [S116354008  |AxpsimiEsT Screw 1/4x40 L=8 2 2
— 12-6 (991003019 X g i Gear asm. 1 1
12-7 (991003021 N il A i i Pinion asm. 1 1
12-8 |S116352808  |AxislahEsT Screw 2 2
13 |S145952806  |Bifif |- &R EHR5T Screw 1 1
14 1991003016-1 |Etifh |ihE Upright shaft bushing,lower 1 1
15 (991003014-1 | B Upright shaft 1 1
16 (991003017 |y Fie Upright shaft bushing, lower 1 1
17 1991003028 R A Oil seal screw 1 1
N 18 1991003027 T Hag PR v A Oil wick 1 1
19 991003026 N HEhETEE Lower shaft front metal 1 1
991105012 NEHETEEE (991 LAY |Lower shaft front metal
20 991003022 iy Lower shaft 1 1
991107001 il (991 1867 ) Lower shaft
21 1991006047 N E Lower axle sleeve 1 1
22 1030306031 Nl e B B Oil Seal 1 1
23 1991003020 b Thrust collar asm. 1 1
1 | 2 | 3 | 4 5

10




Series Parts Group Subclass Remark Page
SirUSA 5/
SEQUENCE DL7210 03 Date
LIST 2023/11/14
24 |S074374005 | Rl E 24T Screw 11/64x40 L=5 2 2
25 1991003018 BN RS Bushing rear 1 1
26 |S145952806 | Nz dhEEET Screw 1 1
. 991003030 7% Bobbin case 1 1
030306010 R (BL9911) Bobbin case
- 991003029 Mt Bobbin 1 1
030306011 PRt (F9911) Bobbin
20 991003015 i Hook asm. 1 1
030306012 FKHERR (991 145714) Big Hook asm.
" 991003023 e B2 Bobbin case holder 1 1
870013014 SR 5E 1 /2) (99118%Y) |Bobbin case holder
31 |S084374011  |fiEhk & i /a)i85] Screw SM11/64x40 L=11 1 1
321991003032 TEARMZET Screw 3 3
33 (280003036 ST IHBE Needle bar linoleum 1 1
34 1991003032A g HHFE B IE IR B o+ [Slide block 1 1
34+ 1991003032 S AT T A T VAL e Slide block 1 1
35 |S074374008 |V IR EENEST Screw 2 2
36 [LL1122 BT Oil core 1 1
1 2 3 4

11



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page
1/1
DL7210 Date
2023/11/14

12




Series Parts Group Subclass Remark Page
SiRUBA T
SEQUENCE DL7210 04 Date
LIST 2023/11/14
FF5% | % 4 5% % & (Qty)
Name of parts
Ref.Nqg new part No. Part name BM1 | BH1
1 991004001  |FEfAIHR T Hand lifter 1 1
2 (991004002  [BAJIHR THRET  |Screw 9/64X40 L=10 1 1
31991004003  [MRfI4R F- @0 Bl |Rubber ring 1 1
4 |LB1112 BRI F Ll EftHhand 1ifter cam asm 1 1
5 1991004005 JRR T i 2 Presser bar bushing lower 1 1
6 [S073574011 |MAJAIAEET Screw 9/64X40 L=11 1 1
7 1991004007  |AUATAFIBALEE  |Link shaft 2 2
8 1991004008 & [ElES E-ring 5 7 7
g 720003003 AR A Presser foot asm 1
991004009H |BRJAIEAE: (8L  |Presser foot asm 1
10 1991004010  [FRBRJAIFIATIRS] |Hinge screw 1 1
11 991004011  [MBALATHhHIIRF] [Hinge screw 1 1
12 1991004012 R TEFF Knee lifter connecting rod 1 1
13 (991004013  [#5MAZATA  |Lifting lever link 1
14 991004022 WARRTEN IS/ % |Tension release return spring 1
991004022H | FAZRTEARAE A3 (5K 1
15 1991001027 FARRER ST Tension release supporting pin 1 1
16 (991004026  |FAARTEMRIRALEY [Tension release shaft 1 1
17 1991004028A |FBRIZSTIEREAH/HPresser adjurting screw nut 1
17+ 991004027 o R W R Presser adjurting screw nut 1
991004029JH |FAERMZERE (JERL) |Presser adjurting screw nut H 1
18 991004028 AR ET Presser spring regulator 1
991004028JH |FAMEIZET (JEEL) [Presser spring regulator H 1
19 991004029 SRR Presser adjurting spring 1
870004004 AR R Presser adjurting spring H 1
20 1280004006 RN iE R Presser bar guide bracket 1 1
21 1991004031 JBRAT Presser bar 1 1
22 1281004019 BIATAT&H A Knee lifting cross rod asm 1 1
22-1]991004032-1 [AMAMWATALAT  |Hand lifter link 1 1
2229910040322 | A1 AR Lifting lever 1 1
22-31180004022 5 B IR AF Knee lifting cross rod 1 1
22-41280004019-4 | ¥[8 Washer 1 1
23 (991004033 |3 ELAT Presser guide bar 1 1
24 |S126354006  [ZEZEHEST Screw 1 1
25 1991004025 FARETHAR Thread tension relerse wire 1 1
26 (991004017  |Fi4R MR Stay plate 1 1
27 |S073574007 | LA EXAURET  [Screw 9/64X40 L=7 1 1
1 | 2 | 3 | 4

13



Series Parts Group Subclass Remark Page
SirUSA 2/
SEQUENCE DL7210 04 Date
LIST 2023/11/14
28 1991004019 FRRAR AR Wire holder bracket upper 1 1
29 [S094762806 | AR AL B[ 48 Screw 3/16X28 1=6 1 1
50 291004034 hiky (£) Pull line(long) 1 1
991004034-D |$r4f () Pull line(short) 1 1
31 (991004020  [Fu#RFHEIEEE  [Nut 3/16X32 2 2
32 (991004023  [FAKREMAR S48 |Lower bracket 1 1
33 1S095952810 | FZZEE[EMRE] [Screw 15/64X28 1=10 2 2
_ 34 1991004021 | FHiarE AR Down stay plate 1 1
35 [S073574014 | FEAMR EX[E[M5ET  |Screw 9/64X40 L=7 2 2
36 870003033 |4y A Oil retaining pad 1 1
37 1930001065 K Reed spring 1 1
38 1991004042  |F Shim 1 1
39 1991004041  |## g Oil retaining cap 1 1
A0 991002036 £ 0 Shim 3 3
991002036H  [# )T Shim 3 3
_ 41 1991004037 S BEiE Subassembly 1 1
42 1991004038 AR Lower bracket assembly 1 1
43 1991004039-1 |4 4t Rubber gasket 3 3
44991004036 R (7t 2 1 1
1 2 3 4

14




SitUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7210 05 Date
2023/11/14

15



Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE DL7210 05 Date
LIST 2023/11/14
FPSR|  BAmaE ER Name of parts & (Qty)
ef.N( new part No. Part name BMI1 |BH1
) 991005001  |{33iE Rl BT Reverse feed adjust rod 1 1
991005001D | {352 EHEAT GE FH K5t #E A |Reverse feed adjust rod(big hook)
) 991005002  |{&3i& Rl IEATEY Reverse feed regulator pin 1 1
991005002D  |fElEkFEA§72. 3 CRERD Feed regulator pin
3 [S093574006 |kl FEaiE 4T screw
3+ |M140500806 (3%} Z5 40 5% 2 [EH b2 4T screw
_ 991005004 [iERlIFHETZS Feed regulator
4 991005004D |3 125152 (e 4HEF ) Ffaed regulator (Big needle
distance)
5 1991005005 |3l ZHE0 esdhE Feed regulator bushing 1 1
6 1991005006 [3EH| G0 25 il Feed regulator shaft 1 1
7 1991005007 |5t FEFH ETREAF Feed regulator screw 1 1
8 030304044 | LEheyEE Spring 2 2
9 (030304043 | i-@h5Y Feed adjustpin 1 1
0 280005010X |&pEjiEsH (0-5) Needle distance knob(0-5) 1 1
_ 991005010-7 |#FFE g (0-7)
11 |S074762818 |4t FEjiEsIEST Screw 3/16%28 L=18 1 1
12 1991005012  [iZRlEFF Rocker shaft connecting rod 1 1
13 (991005013 |36l f T4l Walking foot long pin 1 1
14 |S083574004 |i%FE AT § 45 5] Screw 9/64x40 L=4 1 1
15 1991005015 |3 FiEFF Connecting rod 1 1
16 (991005016 | #}FE A EIMEAFORY Rubber ring 1 1
17 1991005017  |JgéE)Ak Fa1E i1 3 Feed reverse spring 1 1
18 1991005018 |#&EIES E-ring 5 2 2
. 991005019 | {33 K4 ith A aH A4 Feed reverse arm asm. 1 1
1% 1991005019D [fstisek s et (g |Focd reverse arm asmi(Big
needle distance)
20 [S074762815 Sﬂ?{é%;@%ﬂ 45“”6‘” Feed reverse arm screw 1 1
21 (991005021  |falit el Spring 1 1
22 1991005022 |45 3RS E B Walking foot short pin 2 2
23 (991005023 | EEEIK Connecting link long pin 2 2
24 1991005024 |4 HEEIHR Connecting link short pin 2 2
_ 25 (991005025  |J5E#Eh e Feed adjust link asm 1 1
26 (991005026  |JEEBEhAR HE 2L B Adjusting link fulcrum shaft 1 1
27 (991002001 | A7 sHM2ET Screw 15/64x28 L=7 2 2
28 [S123574005 [JHEATHYIZET Screw 9/64x40 L=5 2 2
29 1991005029 | o 2 ffi Lo bl Feed bar shaft 1 1
30 (991005030  |dhFH =5 Retaining ring 1 1
991005031 |iEAfR S Feed dog 1
31 199100503 1H |45 F (JERL/3HEA) Feed dog (H. 3 row) 1
030304001  [3EAT F ORI /B3HES ) Feed dog (big hook, 3 row)
1 | 2 | 3 | 4 5

16




Series Parts Group Subclass Remark Page
SiRUBA "
SEQUENCE DL7210 05 Date
LIST 2023/11/14
32 |S073184406 |iXAG F 85T Screw 1/8x44 L=6 2 2
13 991005033 |FZEEpft Feed bar asm 1 1
991005033D |7 4 E LR A ERR) Feed bar asm (big hook)
34 (991005034  |HRER HEIENIHR Adjusting link spring guide 1 1
35 |S074374007 |1G 17 AR B[ BT Screw 11/64x40 L=7 2 2
36 (991005036  |FvEE[HE E Feed spring hood 1 1
37 (991005037 |iZ&Af il Feed rocker shaft 1 1
38 (991005038 |34 HhARSH Walking foot middle pin 1 1
39 |S073574008 |MhARsEEsT Screw 9/64x40 L=8 1 1
40 |N217142805 |46 o A sl oy b £ Nut 9/32x28 1 1
41 991005041  |3%EA7 gh#R Feed rocker shaft crank 1
991005041H |iEAF N (JERD Feed rocker shaft crank 1
42 (S074762815 |i%Af HiHiHE4T Screw 3/16x28 L=15 1 1
43 1991005043 |36 F 1% dhil Lifting rocker asm. 1 1
44 |S074762815 |34 4 1% i kigs] Screw 3/16x28 L=15 1 1
45 (991005045 |35 F AT EHA ST Hinge screw 1 1
46 (991005046 |35 7 Hil Feed driving shaft 1 1
47 1991002015  |$#E Thrust collar asm. 1 1
48 |S126354004 |3 A il el 12 4T Screw 1/4x40 L=4 2 2
49 991005049 |iEAGfhETEIE Feed rocker shaft bushing 2 2
991005049D |i%AndhETHhZE (Jn 1. bmm) |Feed rocker shaft bushing
50 |S084374007 |F 2448 %T Screw 11/64x40 L=7 2 2
51 1991005030 |#hFH £ Retaining ring 1 1
52 1991005052  |FZEEE CF LR Feed bar crank asm. 1 1
53 |S074762812 |F ZREERESET Screw 3/16x28 L=12 1 1
54 991005054 |37 X Driving shaft crank asm. 1 1
991005054D |37 X Driving shaft crank asm.
55 |S084374012 |#5F Y 85T Screw 11/64x40 L=12 1 1
56 (280005056  |{3i& Kl T-4H14: Reverse feed control lever asm.| 1 1
56-11991005056-1 |{3]3% k0% Rubber ring 1 1
56-2(991005056-2 |{3)3% ! Hi Feed reverse shaft 1 1
56-3(S145952806 |{3iEkl R FUE%T Screw 2 2
56-41991105056-5 |{3iE R4 F Reverse fird control lever 1 1
57 1991002015 |+% Thrust collar 1 1
58 |S126354004 |34 7 it BB 25T Screw 1/4x40 L=6 2 2
59 1991005059  |4BEEh AR HE A5 5 Adjusting link fulcrum shaft 1 1
60 [991005060  |{5] 1% el s Axle Sleeve 1 1
61 991005057  |#EFT4EMAM Connecting rod assembly M 1 1
991005057H  [zEFF4HAH Connecting rod assembly H 1 1
62 (280005068  |$fEEfEHE Stopper pin 1 1
63 1030304045 | & FE B 15 B Stopper pin 1 1
64 (280005069 SR s Spring 1 1
1 2 3 4 S5

17



SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7210 06 Date
2023/11/14

18




Series Parts Group Subclass Remark Page
SiRUBA T
SEQUENCE DL7210 06 Date
LIST 2023/11/14
Fr 5% 4w 5% % T Name of parts s (Qty)
Ref.No| new part No. Part name BM1 (BHI1
1 |S094374012 124711/64” x40 L=|Screw SM11/64x40 L=12 2 2
2 1991006049 BBl 4 Ry Washer 1 1
3 1991006003 TG Partiality shank 1 1
3+ 1991006003+ TIHEIRRHR B Partiality shank washer 2 2
4 1991006004 BT E R ET Screw 2 2
991006005 7] Motorial knife 1
5 [991006005H-1 |#h7] (&R Motorial knife (heavy duty) 1
991006005D 7)) CRIER)D Motorial knife (big hook)
6 1991006006 IREESMI/647x40  (Nut SM11/64x40 1 1
7 991006007 CPAEH Knife bracket 1 1
991110008 )48 (991146740 |Knife bracket
8 [S043574006 € JJ IR ST Screw 1 1
9 LU1711 lis] 5& 7J Secant knife 1 1
991006009D EJ] CKBERR)  |Secant knife(big hook)
10 1991006010 R Protect needle patch 1 1
11 1991006048 #J84. 5x8x0. 5 Washer 4.5x8x0.5 2 2
12 1991006012 1 77 R i AR Thread shear rock arm 1 1
13 1991006013 Eeghhms1LBR  |Positioning block 1 1
14 1991006014 L Spring 1 1
15 |S094763214 B24TSM, 3/16” x32 |Screw SM3/16x32 L=14 1 1
16 991006016 PIELIES Axle sleeve 1 1
991110021 Vigrihe Axle sleeve
17 [S125952806 WRET Screw SM15/64x28 1.=6 1 1
18 991006018 SeEhifiwiiiEE | Short bush 1 1
19 |S156354010 B2$TSM1/4” x40 1=|Screw SM1/4x40 L=10 2 2
20 (991006020 D4R i B Pole 2 2
21 1991006021 iy Thread shear cam 1 1
22 |S073574006 B2$TSMI/64” x40 LiScrew SM9/64x40 L=6 1 1
23 1991006023 AT IRET Screw 2 2
24 1991006024 AT Knife shaft connecting rod 1 1
95 991006025 YI715ES) il [Cutter crank shaft 1 1
991110019 PI1EESh sl [Cutter crank shaft
26 (991006026 2 Spring cover 1 1
27 1991006027 Dl in g A58 % | Spring 1 1
28 (991006028 Pigihdm i #5402F [Thread shear rock arm shaff 1 1
29 [S116354006 I24TSM11/64” x40 [Screw 1 1
30 [991006030 A Rool shaft assy 1 1
1 | 2 | 3 | 4 | 5

19



Series Parts Group Subclass Remark Page
SitUSA 1/2
SEQUENCE DL7210 06 Date
LIST 2023/11/14
31 (991006031 s Nut 1 1
1 991006032 Y171 i g Thread shear shaft 1 1
991006032D D7) 5 5 Thread shear shaft

33 1991006033 RIEE6 Retaining ring 1 1

34 1991006034 B SR AT B Magnetic plug cushion mat| 1 1

35 (991006035 VIR EEETESY  |Magnetic plug pin 1 1

36 1991006036 BERESM1 /47 x40 |[Nut SM1/4x40 1 1

| 37 1991006037 Pl Washer 1 1

38 [S075952810C  |#Z4T Screw 1 1

39 (991006039 IR EEMA4 Nut M4 2 2

40 1991006040 VISR B 28 |Magnetic plug cushion mat 1 1

41 1991006041 A B Thread loose seat 1 1

42 1991006042 K Spring 1 1

43 1991006043 WRET Screw 1 1

44 (991006044 BAR R EIEALYE | Magnetic solenoid asm 1 1

1 2 4 S5

20




v

Sl - |8 =

gl =8| &
o
Al

X

(W]

£

[0]

o

&

K

(6]

Ke}

>

wn

o

>

S

(0]

12]

5

o
o

51

o N

o] M~

7 1
()

C -
(2]

m =

i R
T

_Hmnn

omm

n o

21



Series Parts Group Subclass Remark Page
Si _uU sSA 1/1
SEQUENCE DL7210 07 Date
LIST 2023/11/14
5% B % % & (Qty)
Name of parts
Ref.No.| new part No. Part name BMI1 [BH1
1 (991007001 | )13 4% 5814 Reverse feed switch asm. 1 1
2 1991007002 | @ &3R4 AT Reverse feed connecting 1 1
3 (991007003 | [ @hisae kT iEsT Reverse feed connecting | 1
shaft screw
4 1991007004 |2FF Nut 2 2
5 (991007005 | {%]4% i HA Connecting arm 1 1
] 6 1991007006 |{a|4% i i HEET Connecting arm screw 1 1
991007007  |{3]4% 55858 4F (57mm Reverse feed connecting 1 1
7 {3 4% S0 JHFT CRjE ‘Re‘\/erse feed connectin,
991007007D | EIHESH L P g
R, K#HFE) (55mm) |link
991007008 |15 4% 50 4% 5] E-ring 20 1 1
9 (991007009 |#k Fy Washer 16x24x2.6 1 1
10 1991007010 |#ZJB Rubber plunger 1 1
11 (991007011 |iEEiH R E-ring 4 2 2
. 12 991007012 |{3|4& 8k 08 28N Plunger arm pin 1 1
13 991007013  |{3|4% 75 T 8% Reverse feed magnet asm. 1 1
14 |S075952812 |75 fif 3 B2 [E| 25T Screw 15/64x28 L=12 2 2
15 1991007015 | AFEfr % Plunger spring 1 1
16 (991007017 |3 Jump ring 1 1
17 1991007018 |EAR¥GHE Pin contact 2 2
18 (991007019 |SF#A Washer 2 2
19 1991007020 |85 4 F Spring washer 2 2
N 20 (991007021 |JHEBRHR Tubing clamp 1 1
21 |S094762806 |ypE B KR HEET Screw 1 1
Series Parts Group Subclass Remark Page
SiRUSA 11
SEQUENCE DL7210 08 Date
LIST 2023/11/14
JESE | B E2R! E Qty)
Name of parts
| Ref.No.| new part No. Part name BM1 | BHI
1 721008001 |#E4E R 4H44E Needle selection box asm. 1 1
2 721008002 |#EVE MR Needle selection box 1 1
3 930008005 |EAR 2-core cabtyre cord 1 1
4 991008004 |4} Contact pin 1 1
5 S144374006 |¥25] Screw SM11/64"x40 L=6 2 2
6 991008005 |55 T- 545 7 Electroni conductor holder 1 1
asm
— 7 991008006 |44} Contact pin 1 1
8 [S124762805 |&E 1Al s EmE%E]  |Screw SM3/16X28 L=5 1 1
9 280008009 |#3jB 2E Rubber stopper 1 1
[ [ [ [
1 2 3 4 S5
22




SitUSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7210 09 Dato
2023/11/14

\ _
\ S

(@)}

23



Series Parts Group Subclass Remark Page
SiRUBA "
SEQUENCE DL7210 09 Date
LIST 2023/11/14
7% B LR & (Qty)
Name of parts

RefNo.| new part No. Part name BM1 | BH1
1 991009001 |y Oil sight window 1 1
2 991009002 |7 7 07 & Rubber ring 1 1
3 280009006 | |- HEhftyh e Main shaft oil tube 1 1
991009003 | F#ilifftyh B Main shaft oil tube B 1 1
4 S094762806 | [A] il B ARIAET Screw 3/16x28 L=6 1 1
- 5 991009005  |[n]yh BEARE Oil felt presser 1 1
6 991009006 =]y Oil return tube asm 1 1
7 991009007  |[A]yH1 & #k& Holder 1 1
8 991009008  |i% | Hify 453 Oil wick 1 1
9 991009009-1 |jete = ETH24T  |Oil adjusting screw 1 1
10 991009010  |jigtR i &R 8 5% Spring 1 1
11 991009012-10 | fHkyh & Oil tube 1 1
12 991009012 |22 #B A Lubricating oil pump asm 1 1
— 12-1 991009012-1 |y ZE 222 HR Oil pump installing base 1 1
12-2 991009012-2 |y 2< g Oil pump 1 1
12-3 | 991009012-3 |22 By Oil pump impeller 1 1
12-4 991009012-4 [JhZE Z 25T Screw 3 3
12-5 991009012-5 |JHZRZE Lubricating oil pump cover 1 1
12-6 991009012-6 |22 Tl Itk Oil pump impeller cover 1 1
12-7 | 991009012-7 |[a] 4 & Plunger 1 1
12-8 | 991009012-8 |f}:ZE% Plunger spring 1 1
— 12-9 991009012-9 |FEZEMEET Plunger screw 1 1
12-10 991009012-10 | | Hififik i & Hook driving shaft oil tube 1 1
991009012-10+ | {4 (JU B &) |Hook driving shaft oil tube | |
12-11 | MO070300508 |y 7% 22502 5T Screw M3 L=8 3 3
13 991009013 | 22 18 f2 2 Oil pump support,large 1 1
14 S074374010  |JHZE 24T Screw 1 1
15 991009015  |ftyd i HEEE Rubber joint 1 1
16 991009016 | 4547 2% 5 Bl Bobbin pulley 1 1
B 17 S144374006 |#EA7 2 BEE)ERIZE]  [Screw 2 2
18 991009017 |k Jump ring 1 1
19 ZSD15005  |JZR 24T Screw 15/64x28 L=10 1 1
20 720009018  |#E#R Baffle 1 1
991009018S  [##HR Baffle 1 1
21 5094762806 | fERIZE] Screw 1 1
22 991009019  |VHEE Asphalt felt 1 1
23 991009008 |32 i i A7 Delivery line 1 1

1 | 2 | 3 | 4 5

24




<
5= |2 2
gl =8| &
Q
x
(W]
€
[0]
o
(73]
3
8
>
wn
g
O
(2]
m1
o
o
b
3 «
50 N
ol
()]
C =
n
qn:.u
wn
L &
omm
n =

25



Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE DL7210 1 O Date
LIST 2023/11/14
T % Bt (Qty)
Name of parts
Ref.No| new part No. Part name BM1 | BH1
1 991010001 |y & B4 Oil reservoir asm 1 1
2 991010002 | Oil reservoir 1 1
3 991010003 VH B Oil reservoir gasket 1 1
4 S077942407  |HEyHFLIEST Screw 5/16x24 1L.=7 1 1
5 991010005 | HEJhFLIZET0RY Rubber ring 1 1
6 991010006 |45 B8 i3l & [r] il A5 Knee lifting rotating arm| 1 1
7 991010007 | & o) AN 4H 25 Spring 1 1
8 991010008  |4f /88 il Bl 11 4% P& E-ring 1 1
9 991010009 |45 /8 Al ¥ 4 AT 58 Vertical shaft fitting arm| 1 1
10 991010010  |#R4EATHEEEIZET Screw 2 2
11 | N210601006 | i ki BR A7 ZHETIE BE |[Nut M6 2 2
12 M120601030 | & jn) g i PR A7 R B 12%T [Screw M6 L=30 2 2
13 M190601018 | | gh i ] Screw M6 L=17.5 1 1
14 991010014 |45 /8 i Knee press cross shaft 1 1
—H 15 991010015 | #E&EFT R Knee pan plate asm 1 1
16 991010016 | FE&FT R 31 Knee pan plate cover 1 1
17 991010017 |44 Knee pan upright shaft 1 1
18 991010018 | Fa4it T #4 Knee pan plate rubber 1 1
19 991010019  |#a&tAk Knee pan plate 1 1
20 991010020  [Pe4ft AT EE Knee pan plate support 1 1
21 | MI90601012 |H:umiEsT Screw M6 L=12 1 1
22 991010022 &R I TEFT Knee lifter push rod 1 1
1 2 3 4 S5

26




¥

Sl - |8 =

gl =8| &
o
Al

x

(W]

£

[0]

o

1))

(/7]

K

(6]

Ke}

=}

wn

o

3

5/ Y

2]

5 Y

o
o

31

o N

o] M~

7 -1
o

C =
(2]

m =

i R
T

|

omm

n o

27



Series Parts Group Subclass Remark Page
SiRUBA =
SEQUENCE DL7210 1 1 Date
LIST 2023/11/14
FRag | ek % &= (Qty)
Name of parts
[Ref.No| new part No. Part name BMI | BH1
1 920015001 (¥R fA48 AT AT Lever for lifting presser foot 1 1
2 920015002 (582 il &5 fidd 3%, foot lifter electromagnet 1 1
3 S094762809 [#ZF] SM3/16X28 L=9 Screw 4 4
4 920015004 (k25T Screw 1 1
- 5 920015005 |¥5ER AR AT AT Lever sleeve for lifting presser foof 1 1
6 920015006 (2 Nut 1 1
7 1920015002D |35 B il B i g5 (RS Ih#R)  [foot lifter electromagnet 1 1
1 2 3 4 S5

28




<
RIS
gl =8| &
Q
x
(W]
€
[0]
o
(73]
3
8
>
wn
g
g QN
(2]
m1
o
o
-
3 «
50 N
ol
()]
C =
n
qn:.u
wn
L &
omm
n =

]
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

_]

%@ gm@v . I m—— @@@
] |

10—

29



Series Parts Group Subclass Remark Page
SirUSA 11
SEQUENCE DL7210 1 2 Date
LIST 2023/11/14
AL 4 ¥ @ty)
Name of parts
Ref.NoJ| new part No. Part name BM1 | BH1
1 991013001 | 4% 22 B 4LE Thread stand asm 1 1
2 991013002 |4% 5 By f A Spool retainer 2 2
3 991013003 |47 5T Spool pin 2 2
4 991013004 |45 15 i T4 Spool rest cushion 2 2
5 991013005 |48 Spool rest 2 2
6 [M090601016] 45 28 3t 45 5 12 5T Screw M6x16 2 2
7 | 991013007 |45 %845 Al Thread guide arm joint 2 2
8 991013008 |4RZE4TTER 4% 52 |Spool rest rod rubber cap| 1 1
9 | 991013009 |43 4R it45 AT Spool rest arm 2 2
10 | 991013010 |453284F 60 Spool rest rod upper 1 1
11 991013011 #2414 F55H Spool rest rod joint 1 1
12 |M090500814 | #5484 F- e gais ] Screw M5x 14 2 2
13 [N210500805 |2 22 AT UEME RE Nut M5 2 2
= 14 | 991013014 [42ZE4F NE Spool rest rod lower 1 1
15 | 991013015 |if45 Thread guide 2 2
16 | 991013016 |43 5] 58 3 Spring washer 2 2
17 | 991013017 |43/ 5T 2R} Nut M5 2 2
18 | 991013018 |4RZE4T R [FH I K} Nut M6x1.5 1 1
19 | 991013019 |#R 24T 2 [l 48 5 #4PE |Washer 16x30%2.6 2 2
20 991013020 | 2% [#H| W2 R 5& F5 4 5] Spring washer 1 1
1 2 3 4 5

30




Series Parts Group Subclass Remark Page

SirtUSA 171

PARTS LIST DL7210 1 3 Pate
2023/11/14

14 9

11

31



Series Parts Group Subclass Remark Page
SiRUSA o,
SEQUENCE DL7210 1 3 Date
LIST 2023/11/14
Pk | wisi 4 i HE: (Qty)
Name of parts
Ref.No| new part No. Part name BM1 | BHI
1 991014001 [BEEEIE R o/ [Machine hinge plate asm. 2 2
2 991014002 [#EEEE s ST [Nail 4 4
3 991014003  |FéOHE 3250 e Machine hinge plate 2 2
4 991014004 [1#245:7] (X Screw driver,large 1 |
5 991014005 |45 (1) Screw driver.mendium 1 1
6 991014006 |#Z245 7] (/]v) Screw driver.small 1 |
17 991003029  [#R > Bobbin 2 2
8 991014008 [pkoE= Machine head cover 1 1
9 991014009 | BESE S AT Machine head holder 1 1
10 991014010  |VHAEEB4E Oil reservoir asm. 1 1
11 991014011  |#4+ DBx1 #14  |Needle DBxI #14 2 2
12 991014012 |PjE # (A) quakeproof washer A 2 2
13 991014013  [Bjj = #4 (B) quakeproof washer B 2 2
14 280014014 [z BHE Instruction book 1 1
15 990000002  |#xid s Speed controller 1 1
1 16 991014018  |#= A% Z M5 5T Speed controller screw 5 5
17 990000001 |4z &5 AT Speed controller pull rod 1 1
18 990000003  [FEHAR Power cable 1 1
2 3 4 S5

32




K‘ SMAIDBRDS)
KAULIN MFG. CO., LTD.

R ERINNRREN , AERSHE RIMRAESTETELEH !

The specification and/or appearances of the equipment described in this parts list are
subject to change because of modification which will without previous notice.
BYL-13S53.NOV.2023



